

MECHANICAL TEST REPORT

Customer: National Energy Equipment Inc.
Address: 17107 118 Ave NW
Edmonton, AB T5S 2V3

Laboratory Test No.: MT148-19-001D-1
Report Date: August 08, 2019
Sample Log I.D.: M.X
Test Reference No.: Ryan Dickson (ID No. 4229) - 2G

Attention: Arash Navidan

Material Specification: SB-209 Alloy 5052 to SB-209 Alloy 5052
Nominal Thickness: 0.250 in. to 0.250 in.

Product Form(s): Plate to Plate
Condition: As Welded

Specimen Preparation: Tensile & Bend specimens prepared as per ASME Section IX 2017 Edition.

Test Specification: ASME Section IX 2017 Edition

Test Locations: Test locations for specimens as per ASME Section IX 2017 Edition.

Test Equipment: Lixian Universal Testing Machine

Model No.: HZ-003

Serial No.: 160407006

Test Equipment: Pneumatic Ram with Guided-Bend Roller Jig & Mandrel matching ASME Section IX requirements

Model No.: -----

Serial No.: -----

BEND TEST QW-160

Sample Identification:	M.X-B1	M.X-B2	M.X-B3	M.X-B4
*Type of Bend Test:	TFB	TRB	-----	-----
Plunger O.D. - mm:	25.4	25.4	-----	-----
Pass / Fail:	Pass	Pass	-----	-----
Remarks:	-----	-----	-----	-----

Type of Bend Test: TSB, TFB, TRB = Transverse Side, Face, or Root Bend

LSB, LFB, LRB = Longitudonal Side, Face, or Root Bend

TEST RESULTS CERTIFIED BY: Eric Lepine ON Aug-08-2019 BY QUALITEST CANADA LTD.
Eric Lepine, P.Eng.

This report (or Certificate) is issued by the company under its general conditions for inspection and testing services (copy available upon requests). The issuance of this report (or certificate) does not exonerate buyers and sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations to the contrary are not binding on the company. The company's responsibility under this report (or certificate) is limited to proven negligence and will in no case be more than five times of the fee or commission. Except by special arrangement, samples, if drawn, will not be retained by the company for more than 30 days. The information stated in this report (or certificate) is derived from the results of inspection or testing procedure carried out in accordance with the instruction of our client, and/or our assessment of such results on the basis of any technical standards, trade custom or practice, or other circumstances which should in our professional opinion be taken in to account.

MECHANICAL TEST REPORT

Customer: National Energy Equipment Inc.
Address: 17107 118 Ave NW
Edmonton, AB T5S 2V3

Laboratory Test No.: MT148-19-001C-2
Report Date: August 07, 2019
Sample Log I.D.: M.V
Test Reference No.: Ryan Dickson (ID No. 4229) - 3GU

Attention: Arash Navidan

Material Specification: SB-209 Alloy 5052 to SB-209 Alloy 5052
Nominal Thickness: 0.250 in. to 0.250 in.

Product Form(s): Plate to Plate
Condition: As Welded

Specimen Preparation: Tensile & Bend specimens prepared as per ASME Section IX 2017 Edition.

Test Specification: ASME Section IX 2017 Edition

Test Locations: Test locations for specimens as per ASME Section IX 2017 Edition.

Test Equipment: Lixian Universal Testing Machine

Model No.: HZ-003

Serial No.: 160407006

Test Equipment: Pneumatic Ram with Guided-Bend Roller Jig & Mandrel matching ASME Section IX requirements

Model No.: -----

Serial No.: -----

BEND TEST QW-160

Sample Identification:	M.V-B1	M.V-B2	M.V-B3	M.V-B4
*Type of Bend Test:	TFB	TRB	-----	-----
Plunger O.D. - mm:	25.4	25.4	-----	-----
Pass / Fail:	Pass	Pass	-----	-----
Remarks:	-----	-----	-----	-----

Type of Bend Test: TSB, TFB, TRB = Transverse Side, Face, or Root Bend

LSB, LFB, LRB = Longitudonal Side, Face, or Root Bend

TEST RESULTS CERTIFIED BY: Eric Lepine ON Aug-07-2019 BY QUALITEST CANADA LTD.
Eric Lepine, P.Eng.

This report (or Certificate) is issued by the company under its general conditions for inspection and testing services (copy available upon requests). The issuance of this report (or certificate) does not exonerate buyers and sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations to the contrary are not binding on the company. The company's responsibility under this report (or certificate) is limited to proven negligence and will in no case be more than five times of the fee or commission. Except by special arrangement, samples, if drawn, will not be retained by the company for more than 30 days. The information stated in this report (or certificate) is derived from the results of inspection or testing procedure carried out in accordance with the instruction of our client, and/or our assessment of such results on the basis of any technical standards, trade custom or practice, or other circumstances which should in our professional opinion be taken in to account.

MECHANICAL TEST REPORT

Customer: National Energy Equipment Inc.
Address: 17107 118 Ave NW
Edmonton, AB T5S 2V3

Laboratory Test No.: MT148-19-001C-3
Report Date: August 07, 2019
Sample Log I.D.: M.V
Test Reference No.: Ryan Dickson (ID No. 4229) - 4G

Attention: Arash Navidan

Material Specification: SB-209 Alloy 5052 to SB-209 Alloy 5052
Nominal Thickness: 0.250 in. to 0.250 in.

Product Form(s): Plate to Plate
Condition: As Welded

Specimen Preparation: Tensile & Bend specimens prepared as per ASME Section IX 2017 Edition.

Test Specification: ASME Section IX 2017 Edition

Test Locations: Test locations for specimens as per ASME Section IX 2017 Edition.

Test Equipment: Lixian Universal Testing Machine

Model No.: HZ-003

Serial No.: 160407006

Test Equipment: Pneumatic Ram with Guided-Bend Roller Jig & Mandrel matching ASME Section IX requirements

Model No.: -----

Serial No.: -----

BEND TEST QW-160

Sample Identification:	M.V-B1	M.V-B2	M.V-B3	M.V-B4
*Type of Bend Test:	TFB	TRB	-----	-----
Plunger O.D. - mm:	25.4	25.4	-----	-----
Pass / Fail:	Pass	Pass	-----	-----
Remarks:	Broke Open	-----	-----	-----

Type of Bend Test: TSB, TFB, TRB = Transverse Side, Face, or Root Bend

LSB, LFB, LRB = Longitudonal Side, Face, or Root Bend

TEST RESULTS CERTIFIED BY: Eric Lepine ON Aug-07-2019 BY QUALITEST CANADA LTD.
Eric Lepine, P.Eng.

This report (or Certificate) is issued by the company under its general conditions for inspection and testing services (copy available upon requests). The issuance of this report (or certificate) does not exonerate buyers and sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations to the contrary are not binding on the company. The company's responsibility under this report (or certificate) is limited to proven negligence and will in no case be more than five times of the fee or commission. Except by special arrangement, samples, if drawn, will not be retained by the company for more than 30 days. The information stated in this report (or certificate) is derived from the results of inspection or testing procedure carried out in accordance with the instruction of our client, and/or our assessment of such results on the basis of any technical standards, trade custom or practice, or other circumstances which should in our professional opinion be taken in to account.